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Test Conducted:

Compression Test (according to client’s requirement)
Test method:

1. Center the test specimen on the bottom platen of the compression machine.

2. Then apply a test load 2.5 ton to the specimen gradually at a rate of 1000kgf/minute.

3. Release the test load after one hour, and inspect the condition of the test specimen.
Test result:

Pass: After performing the compression test, no visible damage was found on the specimen.

Photo Appendix:
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The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : THE FOLDING STEEL MOBILE STAGE

Style/ Item No. - WT8609

P.O./Ref No. : 2008/P11-3329

Manufactory . Topfinger Equipment (Shenzhen ) Co.,Ltd

Country of Origin . CHINA

Country of Destination : USA

Test Performed . Selected test(s) as requested by applicant

Sample Receiving Date : Apr 18, 2008

Test Performing Date : Apr 24, 2008 to Apr 25, 2008

Test Result(s) © For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Co., Ltd.

<S§( Yao
Section Manager
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